&

| USED
GROUP, PART NAME and DESCRIPTION PART | i
- L MUMBER | MODEL
315|516
1,000 - ENGINE
Engine, with Clutch and Housing (lesa Accessories)..........cocuuunnn. 2oTikk| 1] 1
Engine, Partial - same as 2071ll4 less the following major items:
Cylinder Head, Water Pump, 0il Pan, 0il Pump, Clutchy
Clutch Housing and Menifolds... ......ccuveenrnnenann 207288| 1| 1
Bolt, 3/8/-16 x 3/LM Bx. . . ooeeeecunnnn to Rear. |l it S s S gen| 2| 2
Lockwasher, 38" Ext. Tooth........... TnanTatory [Frss e Tele 291 2| 2
Flatwasher, 1720 Sm,._...........c0ue. TORETon LR] R L= ey 222| 2| 2
Locknut, 1;2"—20 Hx. .................. Tnaala o | et 223 2| 2
T A T 6 B e e Pl S R U S TP g - S S B A ) 206483 1| 1
1.010 - ENGINE SUPPORT INSULATOR-FRONT
L e T St e T et i B o g e e et e 200202 2| 2
BoL¥: 51 BI=aU i S UM Hr SO HAL s e e et N e ozl 4 4
T, 1 to
Hﬂckwaaher] 5!16 Int' Ex—tt TDGtIL A Fa o @oa o F R Rk Fram * # F n B ¥ B PR F F F P EEE 1" 1"
Hut| 5;16“—2}4‘HI..-...-.....--+.. --------- I ] a ® M omoE R R R oW F R 159 h h
1.020 - ENGINE SUPPORT INSULATOR-REAR
Ingulator, .o ennn .. OO0 OO DL i B B e A e e B G B s d 2ob315| 2| 2
Bolt, 3/8'-2}4 x 11/16" Hx, Hd... Ol to Bt Boan o o) e e
Lockmitb. ......... ..eeecrssnncccacccancaan Orosamember | .......= ..« | 203311 2| 2
Bolt, 3/BY-16 x 3/UY Hx, Hi.........ccc.... (T A (SRS S 2a0| 2| 2
Lockwasher, 3/8" Ext, Tooth.......ccoouuunn _I: Trane, ]_ .......... 20| 2| 2
1.030 - ENGINE GROUND STRAF
CAAT A ke B S R S S R e e SR el o £ 301 A 2o1l98| 1| 1
FllatwashaT 5/ 6% Tn b £ o b h R L B Il Btn s Db 226 1| 1
1.100 - CYLINDER BLOCK
Bloak S(ANel T Flatona  snd. BiDgB) i ichrotonr ot ot i aiaid o A e e E ) ST E )
B A aN L N I T D A e rvorerata ot ol b parr, RSB L LI 217 1| 1
s B F e L R e e e L e el S 207145 6| 6
Plug, Pipe Ct'ak,, 1/U" (011 Hemader).....vevevvonne SRR SRR Bravn 200052| 2| 2
Drain cockl WE,";EI' Jacket'i--r-!---!t--l-ll--'r-!-r-!-!-!-!--r!-l-!lrlll-!-||+r*-- Eﬂﬂuug 1 ]-
1.105 - CYLINDER BLOCKE END PLATE-FRONT
Plate'lldl--ii--*l-m-i --------- R R R R R L N N R I R I R T TR 253839 1 1
P T 6 3 10 AR PO B eI R B O A S IO AR T I T G L A P 203890| 1| 1
Bolt, 7/16"-1l4 x 1" Hx, AN A DL oo S s  SORNOR Wik aai o 203878| 1| 1
Luckwa.aher,, ) G T T o TGS DA R0 R R e S0 195 EE Y
I YRl v S T S s S e i R L S 209| 2| 2
Bod b en 741 6= BBt/ SRS S o ¢ A s F e e e s . e R e 200091| 1| 1
Dookwasher Bis Ll O e Hy s e e S o Ay N v oY avar W Vs WL e 191 3| 3
1.110 - CYLINDER BLOCK END FPLATE-REAR
PL a e o S o Vb e S N b S R p e NG Rl i 200055 1| 1
DOWELI B e P AW Yt e sy e T S I e e e ST e 200056 2| 2
Bol tinvinre A L e L L M P e A oo o 213 1| 1
T T T e o o A e A L ol 193] 3| 3
1.200 - CYLINDER HEAD
L L s T e D T o ) L s et A At s s e S et e e 207353| 1| 1




1 ENGINE

| usep
R TN d DESCRIPTION BAan Sl ican
GROUP, PAR AME an 5C WUMBER | MODEL
_ 515|516
1,200 - CYLINDER HEAD (GONT'D.)
TR e 606 06 40 B A AT TR AN A S teeeeeeies| 207354 30 21
Bolt (Air Cleaner and Heater Hose Clip)......vceeceannnn. ~Aooaseoaoa [EoEEE)] e
Flatwasher..o..cvveuen GO s oo NG O cODOHSa0 +-+ | 200059 30|30
B B 2 e e e = '#» = al~Talu/r /s 4 s & aiaasnssnnsensesisennssinsie s o= 200060 1| 1
Gaakatb. i e, G o A L R I T DL o ....|200062| 1| 1
1,300 - CRANKSHAFT
Crankehaft (incl. Pilot Bushing)......e.cevceoccnennnnanas A B 207146 1| 1
BB R E L0 e R e e e v s s caisa/se s massalesnsnnnanssssenessransnns .| 200064 1] 1
B BT A e a2 s als s+ sa s vanussascascasaee BTl e et SOEEROT 200069, 1| 1
1. 303 - CRANESHAFT OIL SEAL
seal {1n Timing Gear cﬂfer)r..-nn-on-.----. ----- TR I N O R R I L B R R L L ED‘D}.EQ 1- 1
1.315 - CRANKSHAFT MAIN EEARING
Bearingl Hﬂr 1 St'd-..pqqq-q------tt----I-tf-.rq-p--...--n-”,-qn ---------------- E{}Esgs 1 1
PBaaring, Fo, 2 afid 3 Otd,...cearcacrrtaccansasanasannssansrassnasannss 200071 2| 2
B e T e MR O L b e csleie s s e aiale e aia e s o s e s Biaa e sn m 4 m w00 2o7242| 1| 1
Bearing, Mo. 1 .00) Underalom.se. csseserse-nsansmasnsonansnsnssscnsnnas 2plugh1| *| *
Bearing, No. 2 and 3 .00l Undersize....ccc.ceoveeunn-. T LG B W 20lg52| *| *
Bearing, No. U4 ,001 Undersize,......cecvvnane A B O O D DR O s AL 2072L3| *| =
Bearing, No. 1 ,002 Undersize.,.....oeccvseeecean- B0 OB e A O 202687 *| *
Bearing, Yo, 2 and 3 002 Undersize..........cvevrivenroncnnncansoanes 201929| *| *
Bearing, No, U ,002 Undersize,......covceuninornninninscnneencnnnnnn, 2072k x| =+
Bﬁﬂri.ﬂg. HG- 1 iﬂlﬂ Uﬂ.ﬂﬂrsixﬂ-¢-¢--¢.-++-rv«--q»--»----tv LA AL B L L L L Eﬂesgl e 3
Bearing, No, 2 and 3 ,010 Underslze..c.. e ceiverercsciccnceasansnsansas 200338 = =
Bearing, No, Y .010 Undersl26..cccceceronssnsossasnans i R R ARl 2072 o [
HOTE: Enginee with Engine FNumbers followed by the letter "A' have
.010 Undersize Main Bearings,
BEE:ing. HQ. 1 IﬂlE Underaizﬂ-.‘-l-I-ll!iti-li'lt‘i-ltilll'l'l!l!ll--!! " - majgg i ¥
Bearing, No, 2 and 3 012 Underelze. . ...civureinnsisnnnrasassncsssssnns 202310 *| *
Bearing, Mo. R ] O R N A T B L e et e te e eTals o e Tt e Ie Ia1 latn la b atotca o tolath (eke FTetita s 2072U6| *| *
"Plastigage" (for use see Service Bulletin No. 110)..eevececruesna....|20BUGO| *| *
1.320 - CRANKSHAFT MAIN BEARING CAPS
Qap, Mo, 1..... o P S T B s P T L O L A D D ey oo L oo S r ey s P oh see | 2O TLOL BT ENY
Gapf Hﬂ. E-n- ---------------------------- R R I N N N L N LA I ] LRI AL EBT15E 1 1
GE‘P! ﬂﬂ- R -------------------------------------------- 2l a g "EEFEREES EOTIE‘ 1 1
L s Ay P R P PP AP P e ees | SOTIEHE A1
Dowely 3/16% DUatl, (PTOD CAD)a.s sonescsewonssnsssmnnnnses SN .| 202690| 2| 2
i ae T T s £y B T e R oo xie o el o o 6.5 S e nieln a nin sie 0 /a0 .es | 200077 B 5
& Towel Eing, No. i 300ap. .. .ccoeaiaesasioes o a e ioteiostia by lutata Tateia aiuTa e a e mielose .| 200078 1 1
Bolitek Mo aae 1t o e i RN Ce e s s e ey o alotits sne = S1s alem ale s ..|207T155| 6| 6
Boltin N o 3ECRD e L p i e M o s et RO 207156| 2| 2
B W B BT rL e e e e e[+ [l e me O E OGO B Aa Bt el e eriaae o | 2O0DEYL]: Bl 8

*Ag Required




[ usep
GROUP, PART NAME and DESCRIPTION PART | cig
' L HUMBER | MODEL
515|518
1.325 - CRANKSHAFT BEARING FILLER BLOCE-FRONT
Bllacicd ($ne) N Ganleat) s o S s o e L e Sl e K e 207181 1| 1
Bolt, 5/16"-18 x 7/8" Hx. Soc. (to End Plate).................. Soe o= [ 200092 (204
)b iy P WP e T AT o T e I e e R i SR e A D 209| 2| 2
BTt T iYLy £ 1 e R s s P e e e S R - 2ho| 2| 2
1.326 - CRANKSHAFT BEARING FILLEZR BLOCK-REAR
LT R e A B S R e Sl SR e S R THr A PR A SR 2071b7| 1| 1
Roltien NGV ERy ST I H N 8o o5 STONGIESC 10 R R, At B e B 200091 | 2| 2
s L i o i f A i Al e e e s SR T T Lol TR 2ol 2| 2
0i1 Seal (to Crenkehaft)e......e.o... I a0 BRI D [
Guard (incl, Q1) Sea)l)i...cvcrvonvvsens e S el o AR N Pt 2071k8| 1| 1
1.3%0 - VIBRATION DAMPER
Dmperii L L L L N LR A B N R R R R I B ] # e mE oo LI T R R R I I ] EGGGEE; 1 1
Bolt, 5/16"-18 x 5/8" Hx, b R el Teatatats ols alc trsTe"s el 208 6 6
Lockwasher, 5/16" Ext. Tooth.seseeees.na. S To T TolateTera areele /et o ot oA I ROy 348 6| 6
Damper i tdncy s Bal amd B g ) S e e e e iate et e e et e e e e S A 203964 1| 1
1,750 - CRANKSHAFT PULLEY
P ey R e e s s e e i ey e e 200085 1| 1
B e Yers oY e sisisnife whete o T e T e e RO S i RO I A S £ A 200086| 1| 1
HE e m o o o O ORe AO R S AR o s Tata ) Vet o Y A S S S e ke ik g2z2| 1| 1
Plugl Kﬁﬁﬂ-c-;..4-. ------ R OR R SRR R E W W s E PR R BB R R E ow o B om o oE o W oE R om o o EGDDEE 1 1
Bolt, 3/4"-16 x 1" Hx, Hd...ovvvnvenon. S e e R s e 2kl 1| 1
Bolttaa i1 60 x 11 BN e BdL 300 o ST S R S R - S 674 1| 1
Bolt,: 3/ UM=16 Al YN By BA, L e e L S TEh g07| 1| 1
Ll 2L D Y v e e e RN rab 200089 1| 1
1,360 - FLYWHEEL
Flywhees (I ne1 e Rines Gase ) S0 0 o i o L i s 20719 | 1| 1
L A e B b A L W s (A BIE NI 3, ¢ S 200098 | 6| 6
Loclowgiher s 5/ St To b Pan hiy Lo s oot i e i et : 201| 6| 6
ik s o e e e LR e T Y P T e £ T 200099 6| 6
RV G TV A A G E T e DO D D B0 b O DO O b 0 o G 0 O D A (o o o e T 2071R0| 1| 1
1.370 - TIMING POINTER
P‘Dinteril'li-lilttlliii1lrl--iilli-'l"l-'l-'lII1+1-'ii'll-'l'lI-I-!-+I-'-!--"'F"'FI“-1‘ 2GD15E 1 1
1,400 - CONNECTING ROD
Rodfe oSt siendendYana®Baaringa)s [ 0 o0o i, C i e e e s 200101) 3| 3
Rod, No, 2, 4 and 6 (leas Bearings)....coueevemrnennnnnas PN g L 200102 3| 3
o e e e o R D AR o R e S B o BT 203309|12|12
0TI R ey e b i s WL i i e R L 203310( 12| 12
Buﬂhingl‘ LRC N *Ery TR TR RETEY * LI L] L * LN B L) L rerwida el s FEd anlﬂT-E‘ 6




: | ENGINE

USED
GROUP, PART NAME and DESCRIPTION PART | Ch
: ik NUMBER | MODEL

Sahd 515|518
1.405 - CONNECTING ROD BEARING
HOTE: Packaged two per box.
Baa‘ring! Hn! ll m 5‘ Btdp -------------------- L oo E W g R s * Emlﬂ5 E 5
Bearing, No. 2, 4 and 6 Std...... S leiajeaiara ot oot afeiotefets oicTela veeeseessess| 200106) 6| 6
Bearing, ¥o. 1, 3 and 5 .00l Undersize......... S A A bt et ..| 200346 *| *
Bearing, Fo. 2, 4 and 6 .001 Undersige....... A AR R M R i L | AT Al B
Bearing, No, 1, ﬁanﬂ. 5 .002 Undersize. .. ...voceeccnae PRt eI N 200348 *| =
Bearing, No, 2, U apd 6 2002 UnA0TBLl20..s.eeerreracseansnnnosscaanrans 200349 *| *
Bearing, No. 1, end 5 ,010 Undersize,...... e i el oyt FU e weses| 2003R0| *| *
ResringitNoi: 2, Hiandiby. CV0 Underalizal o L i el s 200351 *| *
FOTE: ZIEngines with Engine Numbers followed by the letter "A' hsve

.010 Undersize Connecting Hod Bearings

Boaring, o, 1, 3 8N3 5 012 UNAGTelze. seunuene.neeneenaneanernonnnan- 200354 *| *
Bearing, No. 2, 4 and 6 .0L2 UndersiZee .. cceereeeeeeeronrseroneaanen .. | 200355 i
1.410 - PISTONS
Hﬂ’tﬂnl std-umfpijft-l“---jl-tintri---l-i-nl-l-l1-r-llllllrl-lll|-1¢-l--!-!+---rfr-rlllr--ill EGTEhT E 6
Piﬁtuﬂ, .m5 u?ersize-.ytyq.‘.i.int-ttnnq-ltll-l----nr-l--l--r-l--!--r--r-r---pr-ri EGTEII'E k ]
PiﬂtDﬂ. ‘Glﬂ' Wﬂrﬂize.................................-............... E.{‘.}TEII'B . -
Pi!tﬂn] .GEQ ﬂvﬂr!izai-it-l-l-l-r-r-lll-lrlll-lil--l-lll-f!l!fi!t!ti#!-r-r!!lrt """" E{}T'Eﬁﬂ - b
Hutgn‘l 0525 m&rnizafyt'i-j.‘ljl-iili-filli"l!i!i!!’!l!'!’!’!‘l!"’l! ----- TEDTaﬁl * »
Piﬂtﬂng .U ﬂnwrsize-‘l..'iil-‘j-lil;til‘!lfilllllllf'!II'I-!I!!"I"‘?::.EDTEEE * -
Pi!t'nni .G mruizaii-q--l-lit-!lrll-ll--l-t--li--!I-!i-i-ll'-!---nt!-ill!li"l'll"l' EGTE5 * =
Pi’ﬂtﬁnl ‘Gﬁﬂ nvﬂrﬁize'l'ili'iqillllil!'I'I'I‘I-!‘!""‘!l-!-!!‘l'“".!"-'ll' ?GTEE . -
Hﬂtﬂn. -GE‘O ﬂ?ﬂrsizal“"--'i'-‘l-l-!i-llilt;ll--l-i'll‘-l-!-l-l-l-!l-ljIll-!--l-!-!lF- > -

HOTE: Engines with Engine Numbera followed by the letter "N have

.020 Oversize Plstons.

PISTON RINGS

1,15 -

Ring, Compresslon, Std.....ccessssssssrancanarsasssaiessestossesannins
Rivg, :Conpression, TOLDIOVMATEIZE,IC0 oo cainise siasiaie s'sistolniaielalols /sl ols s/s'sio s s nis
Bing tiCompre 8l on e DD DR Ore Bl o e ol it s havats e alea el thels elaTe cla e luTelatare afuin Eu s
Ring, Compresslon, 030 Overslze,.....iiveenvinsssnssnncsasssssnsncans
Bingf ﬂill Stdnavl--t-t-t-o---o----4-4-4------t-o------c--d-v----oc-------
R‘lmi ﬂil. 1010 o e P T B Y L e B I T S Y o sy i

Ring,
Ring,

ﬂill iGEB QTErHiZB‘I‘.........jij-ll..itiiif‘li‘i'llijr."'rt-li-
ﬂil' .Gjﬂ Wﬂrﬂizeil‘lil"l!lll-ll‘%lilllll!lll!!lIl!I-l-lul!l-ll!ll

1,417 - PISTON RING SETS-OIL CONTROL

RingfSatBlBtas Rt ot OO ONer Bl Ba) . - it vi e aitisse tanesasons s ensssnsetans
RINE RS ot RS 0T ORt0 S 02T OVOTBLZE )y s niecine asnnssssnssatotesssassnsneeasns
Bl na BSe e O Ot e DU OTBT BLER ) . Lo s s st cnstestsion cmssronssssorioasss
Ring Set (.050 to .069 OVerslee)..ccssccsssiaccs scsrarsosssacrnnnnnes

207255

200111
200361
200362
200363
200112
200364
200365
200366

2031

25%122
20317
203148

# % M & % #NJ
* % #DN) & % #*DJ

e e
e

*Aa Required 4




ENGINE

GROUP, PART NAME and DESCRIPTION

PART
HUMBER

USED
PER
CAR

MODEL

515|516

1.420 - PISTON PIN

L e T b e e B B OO RO e G oD AL AP A1 &
B OO Ve R Ea e e et e e b e et e le oot R T e .
By OO Overateal il e okt g SISl ool e R MO S el e el

Rﬂtﬂiniﬂg Eiﬂg-. ------------------------ @ BE S A F R R TR AT R R R AN R
1.500 - CAMSHAFT

B R s  oera afalt s /s = o Liats 2 sl laala e s a/s u e & fo ain B1h 215
T}matplate'll!-i--t!!ri!!-! ----- LR I BN BN R R BB B N K BN B B IR BN R I O Y

Bolt, 5/16"-18 x 5/2" Hx, Hﬂ........................................
Lookwaphor et ICRE Ry afitime fls 1 L 0 oy P L e SR L MRS S Al SR

1.510 - CAMSHAFT BEARING

L T o L A e R ], o
Baarlng, ﬂbl Eli-----------ii--------qvt;-.-.t-.....;.-.;......a ......
Baaring, Eb' 3*-------------- -------- L I I g T O
Beﬂrinﬁ: HD. hb--.---oc..iinltt--nqui.---;---oo;.;-4--m||;«.«---a .....

1.600 - TIMING GEAR

Gﬂar {Gn‘ Grmkmft‘) ----- LE R R R R LR N B N LR N R I I I N ]

Kﬁ?. 1’."1'.“ x 1“."'*--"‘---!I"I--IIIIII-iI-I-IIlit"'.'iqa.]{...]llii'll..j
GEEI" (cn UTMEMft)f'lli'.---.'!Il!-!!!ll-l-l-l-i-lli-i‘-;i-;ll‘i!!lli-l-il'

Kﬂ‘}", 5:'.'32“ I’Efg“l‘f*'r-i-lplilll-'lilll-!l-l-lrl'lII‘i-llllliillir!ii '''''

Lﬂck"f"I"I"I'Irllll!l'll-i'l'i*!l--l-'l-'Il-'l-'l-'l'l'ilI--lli-ll-IJl.-l-l!-l...il--l- ..............

Hutl‘ TIE“_]_E H'xtIi-!#-llrliili.-pl.¢¢,..q4“+|..¢---|....|. ...............

1.605 - TIMING CHAIN

1,610 - TIMING CHAIY COVER

GoWar gl n o) e denl)atuh o o sl s i s B e e
Bolt, 5/16"-1% x 7/8% Hx, BA... [4o Cylinder | ....co ocemoeinuine.
Lockwasher, 5/16" Med.......... | Block :

Bolt, ;16“ 18 x 11/16" Hx, Ha. s vt T TR e .
Lockwasher, 5/16" Hy........... ;ﬁﬂ?;iiﬁa :}

MO tee /] Gl= BOHEE S e
Bolt, 5/16"-18 x 7/8" Hx, Hd... [ to Front

= o esmsrtassdE s e e aaER

Lockwasher, 5/16% Hy.......... LPi1ler Block N T T
Bolt, 5/16"-18 x 7/8" Hx. Ra... [thru L b T s BTG e
Lockwasher, . .... e e Ak | Pointer PRI DS ACUTME bt Mt i
hﬂkEt llllllllllllllll = ks R TS I-ll-lllfl'lﬁf“lli.'l.-ll'l-‘l-l'l-lll'l'l-

1.720 - VALVE

?5179, Intﬂkﬂ --------------------- WA RS RS R TR RS R B E R R RERE A Ea R
patve, e Bxhanat. . ... ..l re i
G'."]'j-'d‘gl JDGDE mersize {mﬂrkﬂd “LII}!'-I!-l-iiii'llq-l"l-ii-l-ii'-ll!-I-Il-l!'

LR UL L B L L B R I I O I I R e

.| 201473

.| 200115

205702

200109
201472

200110

203017
200114
208
191

200116
200117
200118

207170
g2z
200119
823
200121
200122

200123

200126
209
240
397
191
205
209
191
209
191

200128

203325
203326

* # N
* ® Ch

12|12

Ny M =
na n -

el el el
el il el

b e
(el el el el el

O L e e
el e L e N ]

o oy
* Oy Oy

¥Aa Required 5



USED
GROUP, PART NAME and DESCRIPTION PART | 4%
reREd o MUMBER | MODEL
¥ 515|516
1.720 - VALVE (CONT'D.)
Guide, .0055 Oversize (marked "LM)......... TeTeTe ke AR P e Tl e et e o ECDE T DA R |
SprineseTa talre RN EYhaTa SRR U e T O 8 e L ik e 200133| 12| 12
PR R T st e B e S e AN e .....| 203327| 12|12
Lok, St S S e o PR e e e S AN i R 203%28| 24| 2L
1.740 - VALVE TAPPET {
R A el e Dl LR s nd E o A ren BB AS OO S e T G o0 B TS oy oy o e P L e 207171 12| 12
Tappet, .00l Oversize (marked "B")..veue cvuennn bl e AR LA A 207290 *| *
Pappet;:. . 002 Oversize fmarked MO}, L. i racinnltoateas ot e neeen 207292| *| *
Screw, Adjusting (27/32" Long)....... RIS A R A AT R Ay e R 207172 12| 12
Screw, Adjusting (29/32" Long)..ceceeraccinnnnnnnanns SOOI OGO 207256| 12 12
1.750 - VALVE TAFFET COVER
(0 T e Ul sl R B et oty f e T 2okn12| 1| 1
Y e e e e B M A Ay e s B - 2001L3 1| 1
A o W o T e Y e e e B AL SR A SO AL BB 2001k1| 3 3
¥at, 1/4"=20 Hx........:.. LT i, i RS e 20012l 3 3
R e | e s ) (10 DI 0 EoT LT e SR 8 g - 202145 3| 3
Baffle, Valve Chamber OLll, FIonb.....i.cceeeerrarrassnonsnsansansanna Jd20umil 1) 1
Baffle, Valwva Chapber 011, Center,......ccceucusacancnnaarssnaannnsnis 20113 1| 1

L *As Hequired 6



	kfpm510001.jpg
	kfpm510002.jpg
	kfpm510003.jpg
	kfpm510004.jpg
	kfpm510005.jpg
	kfpm510006.jpg

